

SIEVE TEST RESULTS

1/4X1/8

TESTED BY: ERIC HARTMAN

TEST METHOD: AWWA B100-01

GRANULAR FILTER MATERIAL

SIEVE SIZE	SAMPLE WEIGHT	PERCENT RETAINED	PERCENT PASSING
1/4	12.5 LBS	2.6%	97.4%
1/8		95.1%	2.3%